
PAPER FEED UNIT TYPE 100F

[FAX4700L/4700F]



PARTS CATALOG

INTRODUCTION
This chapter instructs you the numbers and names of this parts on this machine.

INDEX to PARTS CATALOG

Section 1.Part Location and List..............................................1-1

 1.EXTERIOR ..............................................................................1-2

 2.FRAME....................................................................................1-4

 3.CASSETTE..............................................................................1-6

Section 2.Parts Index ................................................................2-1

1-1



 1. EXTERIOR
h110f01.wmf

1-2



  1 H515 3784 Cover - Connector - Upper

  2 H516 3782 Cover - Left

  3 H516 3658 Rear Stay

  4 H515 3702 Base Holder

  5 H516 3783 Cover - Rear

  6 H516 3781 Cover - Right - Rear

  7 H516 3780 Cover - Right - Front

  8 H516 3786 Panel - LED Indicator

  9 H515 5070 Display - LED

 10 H516 3675 Upper Guide

 11 H515 3790 Joint Bracket

 12 H515 3694 Right Pin Holder

 13 H515 3695 Left Pin Holder

    

    

    

    

    

    

    

    

    

    

    

    

    

    

    

    

    

    

    

101 0443 0060W Hexagon Head Tapping Screw - M3x6

102 0353 0080Z Philips Trass Head Screw - M3x8

103 0951 3006B Philips Screw With Flat Washer - M3x6

INDEX PARTS NO. DESCRIPTION Note INDEX PARTS NO. DESCRIPTION Note

1. EXTERIOR

1-3

Ricoh Technical Services
Item 11
MB 92: Parts catalog correction



 2. FRAME
H110f02.wmf

1-4



  1 H516 3672 Lock Release Guide

  2 H516 3666 Spring - 19.6mm

  3 H516 3665 Cassette Stopper

  4 H516 3676 Guide Plate - Cassette 2

  5 H516 3655 Front Stay

  6 H515 3709 Edgeing

  7 H516 5059 Paper End Sensor - PFU

  8 H515 5068 Registration Sensor - PFU

  9 H515 3673 Registration Roller - PFU

 10 H515 3713 Paper Feed Roller - PFU - US

 11 H006 2383 Snap Ring

 12 H053 1600 Bushing - M6 : CMFE

 13 H515 3680 Idle Gear

 14 H020 3623 Snap Ring - Registration Roller

 15 H515 6030 PCB - PFU

 16 H516 5331 LED Harness - PFU

 17 H516 5330 Sensor Harness - PFU

 18 H515 5332 Lower PFU Harness

 19 H515 5333 Upper PFU Harness

 20 H516 3668 Connector Bracket

 21 H515 5065 P. F. Motor - PFU - DC24V;0.49A

 22 H516 3659 Motor Bracket

 23 H515 3679 Brake Gear

 24 H515 5066 Paper Feed Clutch

 25 H515 3681 Registration Gear

 26 H515 5054 Paper Size Sensor

 27 H515 3715 Pcb Supporter

 28 H515 3697 Cassette Rail

 29 H516 3671 Side Plate Cover

 30 H516 3669 Grounding Plate

 31 H516 3652 Lower Base Guide

 32 H516 3667 Cassette Guide

 33 H521 3350 Rubber Foot

 34 H515 3693 Positioning Pin

 35 H516 3673 Base Mylar

 36 H516 3653 Side Plate - Right

 37 H516 3654 Side Plate - Left

101 0443 0080W Hexagon Head Tapping Screw - M3x8

102 0805 3385 Bushing - 6mm

103 1105 0344 Clamp

104 0951 3006B Philips Screw With Flat Washer - M3x6

105 1105 0243 Wire Saddle

106 0353 0080Z Philips Trass Head Screw - M3x8

107 0802 5231 Tapping Screw - M3x6

108 0433 0060W Hexagon Head Tapping Screw - M3x6

109 0805 3384 Bushing - 8mm

INDEX PARTS NO. DESCRIPTION Note INDEX PARTS NO. DESCRIPTION Note

2. FRAME

1-5

Ricoh Technical Services
Item 19
MB 65: Countermeasure for static electricity

Ricoh Technical Services
Item 1
MB 79: Modified as part of a temporary countermeasure for multi-feed/skew

Ricoh Technical Services
Item 29
MB 79: Removed as part of a temporary countermeasure for multi-feed/skew

Ricoh Technical Services
MB 79
Many parts added to cassette and base unit as part of a temporary countermeasure for multi-feed /skewing

Ricoh Technical Services
Items 36 and 37
MB 84: Permanent countermeasure for multifeed/skew problem. Other parts also modified.

Ricoh Technical Services
MB 84
Some components modified, added, or deleted as part of the permanent countermeasure for multifeed/skew problems.

Ricoh Technical Services
RTB 26
Modification kit: Countermeasure for multifeed and skew problems

Ricoh Technical Services
Item 13
MB 214: This and Item 25 are the wrong way round

Ricoh Technical Services
Item 25
MB 214: This and Item 13 are the wrong way round



 3. CASSETTE
h110f03.wmf

1-6



  1 H515 0101 Side Fence Ass’y

  2 H515 3616 Front Paper Holder

  3 H515 3626 Paper Holder Spring

  4 H516 3470 Decal - Cassette

  5 H516 3625 Spacer - Cassette

  6 H515 3625 End Fence Stopper

  7 H515 3614 End Fence

  8 H515 3629 Spring Stopper

  9 H515 3615 End Fence Spring

 10 H516 3610 Cassette - OP - T

 11 H515 3631 Sponge

 12 H516 3612 Bottom Plate

 13 H515 3621 Rear Friction Pad

 14 H515 3620 Front Friction Pad

 15 H515 3622 Pressure Spring

 16 H515 3627 Bottom Plate Stopper

 17 H515 3632 Stopper Spring

 18 H515 3617 Rear Paper Holder (USA)

 18 H515 3638 Rear Paper Holder (EUR)

 19 H516 3618 Vertical Paper Guide (EUR)

 19 H516 3620 Vertical Guide - Registration 2 (USA)

 20 H516 3613 Front Cassette Guide

 21 H516 3616 Cassette Cover

 22 H515 3683 Pressure Roller

 23 H516 3615 Pressure Shaft

 24 H006 3533 Snap Ring

 25 H516 3614 Pressure Spring

 26 H516 3617 Paper Size Sensor Bracket

 27 H516 3422 Paper Size Sensor Board - A5

 27 H516 3428 Paper Size Sensor Board - Letter

 27 H516 3429 Paper Size Sensor Board - A4

 27 H516 3430 Paper Size Sensor Board - Legal

 27 H516 3432 Paper Size Sensor F

 28 H515 3618 Sponge

 29 5413 4835 Decal - Paper Level

 30 H516 3621 Vertical Guide - Registration 1 (USA)

 31 H515 3623 Decal - Cassette - Upper

 32 H516 3624 Spacer - Cassette -2

101 0802 5232 Tapping Screw - M3x8

102 0720 0030E Retaining Ring - M3

103 0353 0080Z Philips Trass Head Screw - M3x8

INDEX PARTS NO. DESCRIPTION Note INDEX PARTS NO. DESCRIPTION Note

3. CASSETTE

1-7

Ricoh Technical Services
Item 12
MB 84: Combined with "Bottom Guide" as part of the permanent countermeasure for multifeed/skew problems. New part: Bottom Plate Ass'y

Ricoh Technical Services
Item 10
MB 84: Modified as part of the permanent countermeasure for multifeed/skew problems
MB 184: Modified to improve paper feed

Ricoh Technical Services
Item 1
MB 88: Parts catalog correction
MB 92: Parts catalog correction
MB 152: Parts catalog correction
MB 168: Parts standardization

Technical Support
Item 7
MB 168: Part standardization

Technical Support
MB 184
Brackets and screws added



PARTS INDEX



H006 2383 Snap Ring   5- 11

H006 3533 Snap Ring   7- 24

H020 3623 Snap Ring - Registration Roller   5- 14

H053 1600 Bushing - M6 : CMFE   5- 12

H515 0101 Side Fence Ass’y   7-  1

H515 3614 End Fence   7-  7

H515 3615 End Fence Spring   7-  9

H515 3616 Front Paper Holder   7-  2

H515 3617 Rear Paper Holder (USA)   7- 18

H515 3618 Sponge   7- 28

H515 3620 Front Friction Pad   7- 14

H515 3621 Rear Friction Pad   7- 13

H515 3622 Pressure Spring   7- 15

H515 3623 Decal - Cassette - Upper   7- 31

H515 3625 End Fence Stopper   7-  6

H515 3626 Paper Holder Spring   7-  3

H515 3627 Bottom Plate Stopper   7- 16

H515 3629 Spring Stopper   7-  8

H515 3631 Sponge   7- 11

H515 3632 Stopper Spring   7- 17

H515 3638 Rear Paper Holder (EUR)   7- 18

H515 3673 Registration Roller - PFU   5-  9

H515 3679 Brake Gear   5- 23

H515 3680 Idle Gear   5- 13

H515 3681 Registration Gear   5- 25

H515 3683 Pressure Roller   7- 22

H515 3693 Positioning Pin   5- 34

H515 3694 Right Pin Holder   3- 12

H515 3695 Left Pin Holder   3- 13

H515 3697 Cassette Rail   5- 28

H515 3702 Base Holder   3-  4

H515 3709 Edgeing   5-  6

H515 3713 Paper Feed Roller - PFU - US   5- 10

H515 3715 Pcb Supporter   5- 27

H515 3784 Cover - Connector - Upper   3-  1

H515 3790 Joint Bracket   3- 11

H515 5054 Paper Size Sensor   5- 26

H515 5065 P. F. Motor - PFU - DC24V;0.49A   5- 21

H515 5066 Paper Feed Clutch   5- 24

H515 5068 Registration Sensor - PFU   5-  8

H515 5070 Display - LED   3-  9

H515 5332 Lower PFU Harness   5- 18

H515 5333 Upper PFU Harness   5- 19

H515 6030 PCB - PFU   5- 15

H516 3422 Paper Size Sensor Board - A5   7- 27

H516 3428 Paper Size Sensor Board - Letter   7- 27

H516 3429 Paper Size Sensor Board - A4   7- 27

H516 3430 Paper Size Sensor Board - Legal   7- 27

H516 3432 Paper Size Sensor F   7- 27

H516 3470 Decal - Cassette   7-  4

H516 3610 Cassette - OP - T   7- 10

H516 3612 Bottom Plate   7- 12

H516 3613 Front Cassette Guide   7- 20

H516 3614 Pressure Spring   7- 25

H516 3615 Pressure Shaft   7- 23

H516 3616 Cassette Cover   7- 21

H516 3617 Paper Size Sensor Bracket   7- 26

H516 3618 Vertical Paper Guide (EUR)   7- 19

H516 3620 Vertical Guide - Registration 2 (USA)   7- 19

H516 3621 Vertical Guide - Registration 1 (USA)   7- 30

H516 3624 Spacer - Cassette -2   7- 32

H516 3625 Spacer - Cassette   7-  5

H516 3652 Lower Base Guide   5- 31

H516 3653 Side Plate - Right   5- 36

H516 3654 Side Plate - Left   5- 37

H516 3655 Front Stay   5-  5

PART  N O. DESCRIPTION INDEX PART  N O. DESCRIPTION INDEX

2- 1



H516 3658 Rear Stay   3-  3

H516 3659 Motor Bracket   5- 22

H516 3665 Cassette Stopper   5-  3

H516 3666 Spring - 19.6mm   5-  2

H516 3667 Cassette Guide   5- 32

H516 3668 Connector Bracket   5- 20

H516 3669 Grounding Plate   5- 30

H516 3671 Side Plate Cover   5- 29

H516 3672 Lock Release Guide   5-  1

H516 3673 Base Mylar   5- 35

H516 3675 Upper Guide   3- 10

H516 3676 Guide Plate - Cassette 2   5-  4

H516 3780 Cover - Right - Front   3-  7

H516 3781 Cover - Right - Rear   3-  6

H516 3782 Cover - Left   3-  2

H516 3783 Cover - Rear   3-  5

H516 3786 Panel - LED Indicator   3-  8

H516 5059 Paper End Sensor - PFU   5-  7

H516 5330 Sensor Harness - PFU   5- 17

H516 5331 LED Harness - PFU   5- 16

H521 3350 Rubber Foot   5- 33

5413 4835 Decal - Paper Level   7- 29

PART  N O. DESCRIPTION INDEX PART  N O. DESCRIPTION INDEX

2- 2



0353 0080Z Philips Trass Head Screw - M3x8   3-102

0353 0080Z Philips Trass Head Screw - M3x8   5-106

0353 0080Z Philips Trass Head Screw - M3x8   7-103

0433 0060W Hexagon Head Tapping Screw - M3x6   5-108

0443 0060W Hexagon Head Tapping Screw - M3x6   3-101

0443 0080W Hexagon Head Tapping Screw - M3x8   5-101

0720 0030E Retaining Ring - M3   7-102

0802 5231 Tapping Screw - M3x6   5-107

0802 5232 Tapping Screw - M3x8   7-101

0805 3384 Bushing - 8mm   5-109

0805 3385 Bushing - 6mm   5-102

0951 3006B Philips Screw With Flat Washer - M3x6   3-103

0951 3006B Philips Screw With Flat Washer - M3x6   5-104

1105 0243 Wire Saddle   5-105

1105 0344 Clamp   5-103

PART  N O. DESCRIPTION INDEX PART  N O. DESCRIPTION INDEX

2- 3


	PARTS CATALOG
	EXTERIOR
	FRAME
	CASSETTE

	PARTS INDEX

